PARTS LIST




PARTS LIST




PARTS LIST

ITEM PART NO. DESCRIPTION

1 94215 Nut - 1/2=13 Nylon Insert Lock

2 94296 Washer - 5/16" Flat USS

3 94310 Washer - 1/2" Flat SAE

4 94376 Washer - 1/2%" Lock

5 97858 Label - Warning, Vertical

6 97654 Label - Half Weight Cable

7 98836 Washer - 1/2" Curved

8 560038 Plug - 2" 0D Black

g 39602 Scerew - 5/16-18 x 1" Hex Head Cap Grade 5
10 99633 Washer - 5/16" Lock

11 99670 Screw = 1/2-13 x 1-1/2" Hex Head Cap Grade 5
12 99673 Serew - 1/2-13 x 3-1/4" Hex Head Cap Grade 5
13 992520 Wood Base Assembly

14 560103 Side Brace Weldment - XP

15 560120 Upright Weldment - XP2000

16 560115 Base Weldment - XP2000

17 992927 Selector Shaft

18 992935 Runner Guide

19 92433 Scerew - 3/8-16 x 3/8" Socket Cup Point S3et
20 97583 Label - KG
21 97584 Label - LB
22 Q9249 Selector Key
23 992195 Collar Weldment w/Spring
24 992175 Handle Weldment
25 992531 Bracket Weldment - Welght Guard
26 982373 Carriage Casting
27 992179 Plug - Handle
28 99138 Collar - Grip w/Hole
29 99146 Grip - Chest Handle
30 99637 Pin - 1/4 x 5/8" Spring
31 g2804 Scerew - 7/16~14 x 1-1/2" Hex Head Cap Grade 5
32 98046 Spring - 1-1/2" Compression
33 99310 Knob - 1-3/8" Diameter
3y 994495 Roller Assembly - Machined
35 993686 Plunger
36 993687 Plunger
37 992919 T-Handle - Carriage
38 992180 Plug - Selector Shaft
39 992143 Bushing - Weight
0] 993109 Weight - 10# Coreless, Black

993112 Weight - 10# Coreless, Chrome
41 97617 Retalner
42 992313 Weight Assembly - 10# Flat Top, Black
992314 Weight Assembly - 10# Flat Top, Chrome

43 992951 Pulley Keeper ~ Flat
4y 92351 Serew - 1/4-20 x 1-1/4" Socket Head Cap
45 92806 Serew - H5/16=24 x 2=1/4" Hex Head Cap Grade 5
46 94213 Nut - 3/8-16 Nylon Insert Lock
47 9924634 Center Pulley Mount Weldment

48 94336 Washer - 1" Flat USS



ITEM PART NO.
49 97938
50 98310
51 98416
52 98969
53 98971
54 99265
55 992717
56 99346
57 560118
58 99603
59 99613
60 99620
61 51107
62 99652
63 99662
o4 59671
65 92773
66 992407
67 993000
68 560122
69 992946
70 992958
71 94283
72 99247
73 99307
T4 89319
75 99377
76 99386
17 99394
78 99105
79 99371
80 98527
81 52010
82 94301
83 97623
84 560111
85 98961
86 99275
87 99612
88 99631

(continued)

DESCRIPTION

Label - Carriage Instruction

Donut = Rubber

Ankle Strap Assembly

Pulley Bracket - #1002

Pulley Bracket - #1004

Donut - 2-31/32 0D x 1-1/16" Thick

Pulley Bracket - #2053A

Pulley Wheel

Top Bracket Weldment - XP2000

Screw - 5/16-18 x 1-1/2" Hex Head Cap Grade 5
Scerew - 3/8-16 x 3" Hex Head Cap Grade 5
Nut - 5/16-18 Nylon Insert Lock

Ring - "0O", 5/16 1D x 7/16 OD x 1/16"
Serew - 3/8~16 x 1-1/2" Hex Head Cap Grade 5
Nut - 5/16-24 Nylon Insert Lock

Serew = 1/2=-13 x 3" Hex Head Cap Grade 5
Serew - 1/2-13 x 1-3/4" Hex Head Grade 5
Stirrup Handle Assembly

Cable Assembly w/Chailn

Center Brace Weldment - »pPaR&EDH

Carriage Bracket Weldment

Collar - Bottom Runner Guide

Fastener - 3/4" Pushnut

Clevis - Flat

Pin - 3/8 x 7/8" Clevis

Cap - Clevis Pin

Curl Bar Assembly w/o Chain

Pigtail (not field replacable)

Chain - 2/0 Passing Link, 15"

[.at Bar Weldment

Grip - 7/8 x 4-1/2" Black

Pulley Bracket - #1003

Washer - T7/16 x 13/16 x 1/32" Nylon
Washer - 3/8 Flat USS

Label - Universal Serial #

Logo -~ XP2000

Plug - 2" Square Plastic

Pulley Bracket - #10014A

Screw - 3/8-16 x 2~3/4" Hex Head Cap Grade 5
Screw = 5/8 x 1-1/2" Socket Head Shoulder



PARTS LIST

T/K




T/K
PARTS LIST
ITEM PART KO. DESCRIPTION
1 560058 T/K Arm Weldment
560059 T/K Arm Assembly - (includes items 1 & 28)

2 92498 Screw - 1/4-20 x 2-1/2" Hex Head Cap Grade 5
3 94361 Washer - 1/4" Lock

4 560044 Upholstery Roller - 6", Gray

5 560088 Upholstery Bench - T/K, Gray

6 99649 Screw - 1/4-20 x 2-1/4" Hex Head Cap Grade 5
7 560083 Rear Leg Weldment - T/K

8 992920 Cable Assembly

9 94213 Nut - 3/8-16 Nylon Insert Lock

10 99612 Screw - 3/8-16 x 2-3/4" Hex Head Cap Grade 5
11 560050 Frame Tube

12 52222 Washer - Nylon

13 992739 Screw - 5/16-18 x 1-1/4" Hex Head Cap Gr 5
14 89710 Bumper - Rubber Sleeve

15 96309 Plug - 1-1/2" Square Plastic, Black

16 96325 Disc - 25/32" ID Aluminum

17 99346 Pulley Wheel

18 560061 Front Leg Weldment

19 99665 Pin - 3/16 x 5/8" Spring

20 92764 Screw -~ 5/16-18 x 3-1/2" Hex Head Cap Gr 5
21 99620 Nut - 5/16-18 Nylon Insert Lock
22 97727 Retaining Ring

23 96248 Cap - Glide

24 99266 Recess Bumper Glide

25 99314 Screw - 5/16-12 x 3/4" Hex Head Self Tap
26 99663 Screw - 3/8-16 x 2" Hex Head Cap Grade 5
27 99495 Shaft - Upholstered Roller
28 96723 Bearing - T/K
29 992494 Pivot Shaft - 3", T/K
30 560051 Wheel Bracket Weldment - T/K
31 992978 Wheel - 2" Diameter, Black
32 99644 Screw - 5/16-18 x 1-3/4" Hex Head Cap Gr 5
33 97600 Label - Universal General Warning
34 00148 Pivot Bushing
35 560038 Plug - 2" 0D, Black

36 99633 Washer - 5/16" Lock



